For Serial Nos.
440,000 & Higher

®

ER HP

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operafion. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

‘The Serial No. plate is located next to the fuel tank on the top left hand side of the fuel tank support. For ease of ordering and reference, we
suggest that you record the information requested in the following identification table.

Place Model No. and Serial No. Label Here
{Included in Literature Pack}
or Fill in Below

Model No.

Serial No,

Engine Model No. and Spec. No. (Code)

Engine Serial No, (E/No)

Date Purchased

Part No. 103-4870
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EXMARK PARTS PLUS® PROGRAM
EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local ime, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships pari(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy -
Exmark Parts Plus® order, he contacts Exmark by 3:00 ®
p.m., central time, with an Exmark Parts Plus® order of six E x M A R K P A R T s P L u S
(6) ine items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships
part(s}) direct to dealer or customer, as requested by dlstnbutor same day, overnight UPS Exmark bills the distributor
for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance o
the program.

6. Who pays for the past and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. [f the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts F’Ius® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3: 00 p.m., central time,
Exmark pays for the part and freught

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following resfrictions apply - The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the Saturday
delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery
shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be
six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety,
engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic whea!
motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material-and cannot be shipped via UPS next day or
Second Day Alir.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.
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AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.
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36" MOWER DECK

ltem | Part No. Description Qty. ltem | Part No. Description
1 | 1414386 Shield, Belt (1-4130988-01) W/Decals ..... 1 40 | 1-413113 Bushing, idler...........
2 | 1-323385 €1 To o R VOOV OO 4 41 | 3296-28 Nut, Nyloc 5/16-18
3 | 1-323417 WESHET .o 4 42 | 32128-20 Nut, Whizlock 5/16-18....ceerevrereccnererecnns 3
4 | 1414309 Wid, Support (1-412108-01) 43 | 3225 Screw, HH 5618 X 1.eriiiriiniariceee 2
W/Bushings & Decals.......evrmerervecssnrrvrens 1 44 | 1-803001 Rod; Deck SUPPOM ceverecmrrrrreeisesssns 2
5 | 1-413425 Spacer, Front Deck SUpport.....coriien 2 45 | 1-8B0D6332 Rolipin, 1/4x 1 12 .o 2
6 | 1-513336 Bushing, Deck SUppomt ...cvveeevcenererrenes 2 46 | 322-2 Screw, HH 5/16-18 X 5/8.....ooivevvvicnninanns 3
7 1302-61 Zerk, 45 1/4-28 47 | 1414383 Wid, Deck {1-412104-01) W/Decals,
8 | 1-32353%9 b= Lo Discharge Bafile & Support Rods........... 1
9 | 1413525 Link, Deck Support.......occoveeeeieneeennes 2 48 | 1-522480-01 Baffle, Discharge ...
10 | 323-7 Screw, HH 3/8-16x11/4 e 20 49 | 1-613204 Ballfoint......oreeveereneenesamer e ssresrsrsrersnns
11 | 3219-3 Nut, Hex 3/18-24 ..o 2 50 | 323413 Screw, HH 3/8-16 x2 3o 1
12 | 321206-33 Ring, Retaining .......ocveeeiimvniciniinicne .2 51 | 1-800805 Screw, HH 3/8-16 x31/2G8 ..cccevens 1
13 | 1-8060609 Hairpin, Cotler #206.......cvevvreeervicrvesieens 4 524 | 1-603299 Roller, ANfSCaID .. wee e erreermrrerrmeereesessens 1
14 | 302-52 Zark, 1/8-27 Si.cvvirvnnisisiessniecrsaninens 2 53 | 99-2842 SPACET e rerrarerarncerren s eenemesernnsnn 1
15 | 3236 Screw, HH 3/8-16 X 1 oovivvvevvivrvenrnsninranns 2 54 | 1-513809 Bearing. Roller Bearing...ev.ceeeeveecannne 2
16 | 3253-5 Washer, Lock 3/8 Heawy .....veeeevmrsreneens 2 55 | 1-603050 BUSHING SPACET ccvrvremrrrrarnerrarrnrerarrssriiee @
17 | 1-373034 WAShEr i ieiicrn s smses s pseaas 56 | 323-9 Screw, HH 3/8-16x1 3/4 ... 2
18 | 1-303514 Bearing, Flange 574 [ 1-414521 Link, Assembly......cccoernnnne
19 | 32179 Nut, Hex 1/2-13 58 | 1-611216 Kit, Link Assembly .........
20 | 3253-7 Washer, LoCk 12 2 59 | 103-0320 Asm, Deck Complete .....
21 | 1-522143-01 WId, Caster . irrvrrnrmrrreessnerrrssriesessesns 2 B0 | 321746 Nut, HH 3/4-16 Heavy
22 | 325-20 Screw, HH 1/2-13 X6 ovrerrereerrcreeceene 2 61 | 103-2802 Washer, Spring DIisc 3/4 ..c.cccoveerrernennne 2
23 | 3290-357 Nut, Whiztock 3/8-16 .o 13 624 | 1-413424 Sheave W/ HUD...ccovoeeieeercrceee i 2
24 | 98-5975 Washer, Spring Disk 3/8....ocoveiieeieees " B34 | 103-1330 Guard, Beaning Top ...ccocvvevnimnmrimssesensens 2
25 | 103-1026 Screw, HH 5/8-11 %1 G8B ....ccvvivemraeirenne 2 64 | 103-2547 Asm, Cutter Housing W/Bearings........... 2
26 | 1-513208 Washer, Spring Disk 5/8.......c....ccconmmnues 2 654 | 103-3207 Asm, Cutter Housing Complete.............. 2
27 | 103-2431-01 Wid, Discharge Chute ....... - 66 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
28 | 1-413094 Belt, Deck DRVe vvrvcearrerrreenne, ] 67 | 103-2535 Spacer, Guard Bottom .....cccvveeeceveerneans 2
29 | 103-3330 Spring, Extension... e 1 68+ | 103-2788 Shaft, Spindle .....ccvuunneen. 2
30 | 3296-39 Nut, NYIoC 3/8-16 .ccoiivcrreerisercrrisssresminne 13 69 | 1807268 Key, Machine 1/4 x 3116 x 1..... w2
31 | 3256-4 Washer, 38 Std ..o vcveervcrrnrrrere s 1 70 3 103-6584 Blade, 18.00 Notched ... 2
32 | 1513034 Pivot BEAMNG ..covvriierrseeniermnermsssreemsrinens 2 ® | 103-6582 Blade, 18.00 Mulching .....ccccormmninennnann 2
33 | 302-40 Zork, 80" 1/4-2B ... e 1 103-6580 Blade, 18,00 Low Liff ....ccooceiseiiiirnnnnns 2
34 | 3234-11 Screw, HH FLG 3/8-16 X 1.1 103-1578 Blade, 18.00 Solid...c.c.cooeeiesiiranrininnserens 2
35 | 3256-24 Washer, 3/8 SAE ..ot 2 103-6337 Blade, 18.00 EXtreme ....cocvvevemrervnnrcreinenn 2
36 | 1-413099 Pulley, IdIer......conisimunuinnin. 1 71% ] 103-2169 Spacer (Yellow Plated) ....vvennvirnnsnnnicnns 2
37 | 1414144 Wid, Arm (1-412134-03) W/Bushings.....1 ® | 1513547 Spacer {Unplated)......onnmncininnnnn. 2
38 | 1-603384 Bushing, Idler Pivot T2% | 103-2170 Bushing {(Groove In Cuter Face).....c...... 4
39 | 1-613008 Pulley, IdIer ... ® | 1-513810 Bushing (No Groove In Outer Face)....... 4

Exmark red touch up spray paint - P/N 1-850337.

<4 Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest hole.
See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equaily
supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

Complete cutter housings also include items 25 & 26.

A

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483{(48").

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a focd-grade anti-sieze) between the spindles & bearings and
spindles & sheaves and under fop bearing guard. DO NOT use a copper or nickel based anti-sieze.

Units have been built with two versions of the wheel and tire assembly (Kit 103-2171 services both versions). Some components
are not interchangeable between versions.

- Component required for caster assembly version “A” which can be

identified by the following:

1) One sidewalt of the tire is stamped “Made in the USA".

2) Front caster spacer (item 71} is yellow plated.

3) Caster bushings {item 72) have a groove in the ocuter face.

® Component required for caster assembly version "B”, which can
be identified by the following:
1) Sidewalls of tire are not stamped with “Made in the USA”.
2) Front caster spacer (item 71) is unplated.
3) Caster bushings (item 72) do not have a groove inouter face,
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36" MOWER DECK

Torque fo
140-145 ftdbs

6.89" (6 7/8")

59

25 Torque o
115420 fidbs

—
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48" MOWER DECK

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
1 | 1-414387 Shield, Belt (1-413101-01) WiDecals .....1 42 | 32128-20 Nut, Whizlock 5/16-18...ccveeiverrerinnne, 3
2 | 1-323385 KIOD et rresnreenarrresencnesvensans 4 43 | 3225 Screw, HH 5/MB-18 X 1. ieeeeiiveeeeeee 2
3 1-323417 WESHEE ....cvcc e rrerrss i ran e s aae s eranee 4 44 | 1-603001 Rod, Deck Support .......ccocveeenerrcereenee 2
4 | 1414310 Wid, Support (1-412110-01) 45 | 1-806332 Rollpin, 1/4 X 112 ..orcerecaerenenane 2
W/Bushings & Decals.......ccoceeevivcimnnnne 1 46 | 322-2 Screw, HH 51M186-18 X 5/8...coicervnrivennne 3
5 | 1-413425 Spacer, Front Deck Support......c.ccvveeeenes 2 47 § 1-414384 wid, Deck (1-412106-01) WiDecals,
6 | 1-513336 Bushing, Deck Support ......coovvvveeimeernes 2 Discharge Baffle & Support Rods........... 1
7 | 302-61 Zetk, 45° 1/4-28 ..o 2 48 | 1-522480-01 Baffle, Discharge .....ccecvvirevrsniveceninnn, 1
8 | 1-323539 SPACEN ..o 2 49 | 1-613204 BallOint e e
9 | 1-413525 Link, Beck Support............ w2 50 | 32313 Screw, HH 3/8-16 x 2 3/4..........
106 | 3237 Screw, HH 3/8-16 X 1 1/4 oo 26 51 | 1-800805 Screw, HH 3/8-16 x 3 1/2G8
11 | 32193 Nut, Hex 3/8-24 ..o cerene e .2 52¢ | 1-603209 Roller, AnISCAIR .ccvvernreermreserrirnesasicrarans
12 | 32120-33 Ring, Retaining ....c.coeevevevvecircs e, 2 53 | 99-2842 SPECET . e e e aas s 4
13 | 1-BO600S Hairpin, Cotter #2006 4 54 | 1-513809 Bearing. Roller Bearing.c..onmirnne.. 2
14 | 302-52 Zerk, 1/8-27 Bl v cveenerrernseres v e 2 55 | 1-603050 Bushing Spacer .vrevniiirinmivernnnes 2
15 | 3236 Screw, HH 3/8-16 X 1 e 2 56 | 323.8 Screw, HH 3/8-16x1 3/4 ... vivcvviccienenns 2
16 | 3253-5 Washer, Lock 3/8 Meavy..occvcevveveriviennnn 2 57% | 1-414521 Lirtk, ASSEMDBIY......oormmvimriiierrsiirssmnie 2
17 | 1-373034 LA 11 OO 6 58 | 103-2970-01 Shield, Belf c..ocvcricerrenrnirireeracreresanrenne 2
18 | 1-303514 Bearing, Flange....... - 59 | 3256-3 Washer, 5116 Std......ciemmecrariomeesirens 6
19 | 32179 Nut, Hex 1/2-13....... 2 60 | 1-800017 Bolt, MM 5/16-18 X 3 1/4 Tap....cceecueee 2
20 | 3253-7 Washer, Lock 1/2... a2 61 | 1611216 Kit, Link ASSEMBIY ..cvvvereerercsenriseniasiernas 2
21 | 1-522143-01  WId, Caster..... v vrivvrcrnierrinsrenciiees s 2 62 | 103-0321 Asm, Dack Complete ...ccvrvercercenrirnnnns 1
22 | 325-20 Screw, HH 1/2-13 X B e 2 63 | 321746 Nut, HH 3/4-16 Heavy....cceeececeverecnernans 3
23 | 3200-357 Nut, Whizlock 3/8-18 cevrreeerereecrerincicnne 17 64 | 103-2802 Washer, Spring Disc 3/4 ...c.eivveervicerennn 3
24 | 98-5975 Washer, Spring Disk 3/8.....ccvcveeeciniennn 15 654 | 1-413424 Sheave W/ HUB......ccvrereirieesesrieerennne 3
25 { 103-1026 Screw, HH5/8-11 X1 G8 oo vvrrereee 3 664 | 1031330 Guard, Bearing TOP «cerriemrrrinercsnnies 3
26 | 1-513208 Washer, Spring Disk 5/8........ccccvvvevreeens 3 87 | 103-2547 Asm, Cutter Housing W/Bearings........... 2
27 | 103-2431-01  WId, Discharge Chute ...cccovvvecrvriveevrinenee 1 GOA | 103-3207 Asm, Cutter Housing Complete.............. 2
28 | 1413693 Belt, Deck DIiVe ... s 1 69 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
29 | 103-3330 Spring, Extension....... T 70 | 103-2535 Spacer, Guard Botom ....omeceiisssienns 3
30 | 3296-39 Nut, Nyloc 3/8-16 ....... ..19 71# | 103-2788 Shaft, SPINGIE c.veeee e creever s serererenns 3
31 | 32564 Whasher, 3/8 5td ..... o 72 t 1-807268 Key, Machine 1/4 x 3fi6 x 1..... .3
32 | 1-513034 Pivol BEAIANG coovverrvrmrensssserssrmessensssresens 2 73 | 103-6583 Blade, 16.25 Notched ..o vevvemvecrrecennee 3
33 | 302-40 2erk, 90° 1428 ...c.ecereeccreciarnarcesreenins 1 ® | 103-6581 Blade, 16.25 Mulching .....c.ccceoeevesemeneee 3
34 | 3234-11 Screw, HH FLG 3/8-16 X 1 e cevevvircrrinnas 1 103-2507 Blade, 16.25 Low Lift cvereevveeer e 3
35 | 3256-24 Washer, 3/8 SAE ..., 3 103-1577 Blade, 16.25 Solid...ccccee i 3
36 | 1-413099 Pulley, Idler .. eereeer s ey 1 103-6336 Blade, 16.25 Extreme _.......cccceeveieennecncn 3
37 | 1-412398 Wid, Arm (1-412394-03) W/Bushings ..... 1 74% | 103-2169 Spacer (Yellow Plated) .....ocveveceereennnee 2
38 | 1-603384 Bushing, ldler Pivol......ceieiccieninnns 1 ® | 1-513547 Spacer (Unplated)....coiveeninirinnensinnas 2
39 | 1-613098 Pulley, HIer ..o 2 75% | 103-2170 Bushing (Groove In Outer Fage)............ 4
40 | 1413113 Bushing, Idler..... 2 ® | 1-513810 Bushing (No Groove [n Quter Face)....... 4
41 | 3296-29 Nut, NYIOG 5/16-18 ....riveercrreerrsnransinenines 8
Exmark red touch up spray paint - P/N 1-850337.
< Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.
+* Link assembly nominal length is 6.89" (or approximately 6 7/8") between center of ball joint and center of furthest hole.
See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.
A Complete cutter housings also include items 25 & 26. '
[ ]

Requires installation of Micro-Mulch accessory for-proper muiching. Muich kit P/N's MK363{36").
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings and
spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

Units have been built with two versions of the whee! and tire assembly {Kit 103-2171 services both versions). Some components
are not interchangeable between versions,
Component required for caster assembly version “A”, which canbe % Component required for caster assembly version “B”, which can
identified by the following:
1) One sidewalll of the tire is stamped “Made in the USA”".
2) Front caster spacer (item 74) is yellow plated.
3) Caster bushings (item 75) have a groove in the outer face.

be identified by the following:

1) Sidewalls of tire are not stamped with “Made in the USA”.

2) Front caster spacer (item 74) is unplated.

3) Caster bushings (item 75) do not have a groave inouter face.
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48" MOWER DECK

Torque fo

140145 tbs B~ ~~_

6.89" (6 748"}

o5 Torquate
115120 fibs

T

—82
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52" MOWER DECK

ltern | Part No. Description Qty. ltem | Part No. Description

1 | 1-414388 41 I 3296-29 Nut, Nyloc 5/16-18 ......commmnniiiniiiiinnins

2 | 1-323385 42 | 32128-20 Nut, Whizlock 5/16-18....ccevvverarisenrirens

3 | 1-323417 43 | 322-5 Screw, HH 5/16-18x 1......

4 | 1414311 Wid, Support {1-412317-0%) 44 | 1-803001 Rod, Deck Support ..o

W/Bushings & Decals.......cccoeveeeecevicens 1 45 | 1-806332 Rollpin, 1/4 x11/2 .

5 | 1-413425 Spacer, Front Deck Support...................2 46 | 3222 Screw, HH 5/16-18 x 5/8

6 | 1-513336 Bushing, Deck Support.......oveeeiceenn 2 47 | 1-414385 Wid, Deck (1-412313-01) W/Decals,

7 {1-611216 Kit, Link Assembly ... vevverisiennicinns 2 Discharge Baffle & Support Rods........... 1

8 | 1-323539 SPACET ceuvervvrsserresessescmre s s srvnnmns srsssmnesans 2 48 | 1-602913-01 Baffle, DISChAIGE wovviceerrmsrsmrremerssevssariinns 1

9 | 1413525 Link, Deck Support.... e 49 1 1-613204 Balljoint.....cccoce e s 2

10 | 3237 Screw, HH 3/8-16x 1 1/4..... e 268 50 | 32313 Screw, HH 3/8~16 X 2 3M..oviriiieeiias 2

11 | 3219-3 Nut, Hex 3/8-24.........c.ec. 2 51 | 1-800805 Screw, HH 3/8-16 x 3 1/2 68 ... |

12 | 32120-33 Ring, Refaining ......cccoooirniiceriinnnnnninn 2 524 | 1-603299 Roller, Antiscalp.....ccciiniinin v B

13 | 1-806008 Hairpin, Cotter #206..........ccoiiinnniinnn 4 53 | 99-2842 L3107 1o = N w8

14 | 302-52 Zerk, 1B-27 Bl cceeercciianiiiann, 2 54 | 1-513809 Bearing. Rofler Bearing....co.vevnvinnnnn 2

15 | 323-6 Screw, HH 3816 X 1 e 2 55 | 1-603050 Bushing Spacer ......ccuvirrnieeresiirsrsrenns 2

16 | 3253-5 Washer, Lock 3/8 Heavy ......cccernirecnenens 2 56 | 323-9 Screw, HH 3/8-16x1 34 ......occoverrvereernen 2

17 | 1-373034 WESHET ..o e nsaes e e 8 57 | 1-414521 Link, ASSEMDIY.....ccoomvmriiininninisen s 2

18 | 1-303514 Bearing, FIange........cuurvereeceresnecenones 4 58 | 103-2971-01 Shield, Balt .......cccovirvimnimsiemnmsssmsiinnns 2

19 | 3217-9 Nut, Hex 1/2-13 ... 59 | 103-0322 Asm, Deck Complete ..vvnnrneniennans 1

20 | 32537 Washer, Lock 1/2...... 80 | 302-61 Zeork, 45° U4-28....ocivceiinserinnsnrinis 2

21 | 1-522143-01 WId, Caster.....cccoccviieninen 61 | 3217-48 Nut, HH 3/4-16 Heavy.....ccvenvomnarnnnnn 3

22 | 325-20 Screw, HH 1/2-13 x 6 62 | 103-2802 Washer, Spring Disc 3/4 .. 3

23 | 3280-357 Nut, Whizlock 3/8-16....c.occerimreensrassnncans 634 | 1413424 Sheave W/ Hub.......cce.ee 3

24 | 98-5975 Washer, Spring Disk 3/8........covviiiininn 17 64 | 103-1330 Guard, Bearing TOP ..cocmsniininannns v

25 | 103-1026 Screw, HHSB-11 x 1 G8 .o, 3 65 | 103-2547 Asm, Cutter Housing W/Bearings........... 2

26 { 1-513208 Washer, Spring Disk 5/8......cccainnieninns 3 6oA | 103-3207 Asm, Cutter Housing Complete.............. 2

27 | 1-602571-01 WId, Discharge Chute ......coceenvvcersnniees 1 67 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2

28 | 1-413308 Belt, Deck DRVE ..ot 1 68 | 103-2535 Spacer, Guard Boltom ........coviiiiiiinnas 3

20 | 103-3330 Spring, EXteNSion. ..o ecveeeninirissssrinnns 1 604 | 103-2788 Shaft, Spindig ... 3

30 | 3296-39 Nut, NVIOG 3/8-16 ..o 18 70 | 1-807268 Key, Machine 1/4 x 3/16 x 1. 3

31 | 32564 Washer, 3/8 Std 71 | 3256-3 Washer, 516 Std v 8-

32 | 1-513034 Pivot Beaning ..c.eveeevernvvermmesrmercrsersneeneces 72 j 103-6584 Blade, 18.00 Notched

33 | 302440 Zerk, 90° 14-28 ....oovereeeen e rmeeens 1 ® | 103-68582 Blade, 18.00 Mulching

34 | 3234-11 Screw, HHFLG 3/8-18 X 1 e 1 103-6580 Blade, 18.00 Low LIft.......

35 | 3256-24 Washer, 3/8 SAE .....oicvvrcemrrrrmsresemmserinins 3 103-1578 Blade, 18.00 Sofid........

36 | 1413089 Pulley, IIEr ..o vreerrerrnrernrerrnsmnesrersnaranas 1 103-6337 Blade, 18.00 Extreme

37 | 1-412398 Wid, Amm (1-412394-03) W/Bushings ..... 1 73% | 103-2169 Spacer (Yellow Plated) ..o 2
38 | 1-603384 Bushing, Idier Pivot ..o eeeeeeeeeae 1 ® | 1-513547 Spacer (Unplated)....cevrveeeereeeecriniina 2
39 | 1-613098 Pulley, ldler. .. ceee e iceeeeeeeeee 743 | 103-2170 Bushing (Groove In Quter Face)............ 4
40 | 1413913 Bushing, idler.... % | 1-513810 Bushing {No Groove In Quter Face)....... 4

Exmark red touch up spray paint - P/N 1-850337.

4 Kit 103-4051 includes antiscalp rolier, spacer, & mounting hardware.

*  Link assembly nominal length is 6.89" (or approximately 6 7/8”) between center of ball joint and center of furthest hole.
See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

A Complete cutter housings also include items 25 & 26.

@ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK523(52").

Apply Mobil HTS grease {(P/N 103-5217 1.5 oz packet} {or a food-grade anfi-sieze) between the spindles & bearings and
spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

Units have been built with two versions of the wheel and tire assembly (Kit 103-2171 services both versions). Some components
are not interchangeable between versions.
#% Component required for caster assembly version “A", which canbe % Component required for caster assembly version “B”, which can
identified by the following:
1) One sidewall of the tire is stamped *Made in the USA™.
2) Front caster spacer {item 73} is yellow plated.
3) Caster bushings {item 74) have a groove in the outer face.

be identified by the following:

1) Sidewalls of tire are not stamped with “Made in the USA”,

2} Front caster spacer (item 73} is unplated.

3) Caster bushings (item 74) do not have a groove inouter face.
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ENGINE DECK GROUP

{tem{ Part No. Description ltem | Part No. Description Qty.
14 | 323-11 Screw, HiH 3/8-16 x 2-1/4 42 | 1603610 Washer, Spring Disk 716 ..o evevceees 2
® | 323-11 Screw, HH 3/8-16 x 2-1/4 43v | 3212-10 Screw, HH 7M16-20 % 2-1/2 e 1
2<% | 98-5975 Washer, Spring Disc 3/8....ccccicevvimreenennne 44 | 3266-24 Washer, 3/8 SAE .....ovevee e virmnre e e 2
¥ | 98-5975 Washer, Spring Disc 3/8....ccoveevvecenerennnes 45 | 1-603843 Puiley, Idler......coovecrrnviiiceecsnresrnisseenanss 1
3 | 1-603044 BUshing.....ccveeerimecnie e 2 46 | 1-603496 Bushing, Idler.....comeinenni s, 1
4 {1-513034 Bearing, POl 2 47 | 1-603402 Spring, EXEENSION... 1o eeesrsaserssenresssnenees 1
5 | 30218 ZerK, H4-28 SIT v vrerrrrirrrreresenren 1 48 | 1-414141 Asm, Idler Arm (1-412136-03) W/Brgs ... 1
6 | 1-414143 Asm, Bellcrank (1-412285-03) WiBrgs 1 49 | 1481 Zerk, 45° 14-28.....cocviiiieiiciniiin
7 | 3226 Screw, HH 5M16-18 x 1-1/4...ccv e 1 50 | 323-13 Screw, HH 3/8-16 x 2-3/4
8 | 321-6 Screw, HH 1/4-20x 1..... 51 | 323-9 Screw, HH 3/8-16 X 1-3/M e 2
9 | 32128-33 Nut, Whiziock 1/4-20......crirereccnnnnnene 524§ 1-B0%069 Screw, HH#10-24 X T8 4
10 | 1-523498 Spring, Motion Control ......c.cocoiecveecnnen. 1 5341 1-323365 Chain, Cold Start ... erciniennsniernnnnees 1
11 | 1-513113 Spring, Belt Tension.......wiiceerncennnn. 1 544 | 3256-14 Washer, #10 Std....ccco e mrcerareennens 1
12 | 1-543007 SPACEE .ot crerre e res st s 1 554 | 3206-2 Nut, NYloc #10-24 ..o 1
13 | 1213068 L4 1] 2 56 | 1-807272 Key, 5mim % 5Smm X 25MM ...coccvminiinns 2
14 | 3296-28 Nut, NYIOG 5/16-18 c.eocrrrerercrcesvereeneens 3 57V | 1-803050 Setscrew, 5M16-18 X3 it 4
15 | 3256-4 Washer, 3/8 Std...cvvvvcverre v 2 58 | 1413095 Belt, PUmp Drive...oo et recrececiiiisnns 1
16 | 3290-357 Nut, Whizlock 3/8-16....ccceeceeere e 19 594 | 1413010 Sheave, PUMP DHVE ..o iceccicenisrisenses
17 | 1-413282 Linkage .....cocevnrereeenene. 60 | 1-413096 Belt, Blade Clutch......

18 | 1-B0O6003 Hairpin, Cotter 61 | 1-807259 Key, T4 X 18 X 1o cceensniinnans

19 | 103-3494 Asm, Deck (103-2886-01) W/Decals ...... 1 62+ | 1-412011 Sheave W/Shatt.......cconieeinienninierninne 1
20 | 3234 Scorew, HH 3/8-16 X 3/4 .o 2 63+ | 1-413111 Bearing, Cluteh .......cvcniineienienniesriosennns 2
21 | 1-633068 ATIT oot esna e sern s en s enas e nnne e 1 64 | 32120-8 Ring, Retaining .......ccuerressnsens S 2
22 | 32128-20 Nut, Whizlock 5/16-18......ccmeeneniiniennnnns 15 65 | 1413012 Spacer, Bearing.....cumrrensremisnsennnns 1
23 | 1-303334 Washer, Spring Disc 5/16........cevvvcevvennnns 5 66 | 1-523157 Washer, Spacer.....aveemreminiemnes 1

244 | 1-322110 Wid, Belt Guide .....coo e e 1 67 | 1-413049-01 Plate, Clutch Pivol.cvrirvcnnieencnnisnennns 1

254 | 322-7 Screw, HH 5/16-18 X 1-1/2......ccvrvceeenee 3 68 | 3225 Screw, HH 5/M16-18 X 1 rvcceevveeeeniirinnnns B
® | 3227 Screw, HH 5/16-18 X 1-1/2 co.eeeeeeeerne 4 B89 | 1-413207 Pivot, Bearing

26% | 322-9 Screw, HH 5/1 B18K 13/ eoerreeeemereerrens 1 70 ] 1-414418 Asm, Clutch Arm {1-412417-03}

27 | 3256-3 Washer, 5/16 Std ................. ol W/Bearings........cu.

284 | 1-323366 Ring, Split ...ccoevvreirireninsiriieiee e eem e 1 71 | 1413235 Washer, Spacer
29 | 3296-39 Nut, Nyloc 3/8-16 ....cveerviiereecieercrvereennens 5 72 { 1412138-03 WId, PIVOL PN ...oovreerrsnernersennsernnnsasisnns 1

304 | 323-6 Screw, HH3/8-16 X1 e 8 73 | 322-3 Screw, HH 5/16-18 X 34 ... 3
® | 3236 Screw, HH 3/8-16 X 1 .vriiececee e 10 74 | 1-413062 Band, Brake.....c..rveeereerssesresasmesieeense 1
31 | 1-412080-G1 Mount, Whee! Motor (36"} .cccececveeeeeenee 2 75 | 323-8 Screw, HH3/8-16 x 1 112 2

1-412082-01 Mount, Whee! Motor (487& 527).............. 2 76 | 1412325 Wid, Belt GUIde....veceeer e 1
32 | 323412 Screw, HH FLG 3/8-16 X 3/4 ..o, 8 774 | 1-412031 Sheave W/Drum (36" & 52M)ccoeeeviiinn 1
33 | 1-602997 Hub, W/SIIAS ..ccoirrnicrins i eeans 1-412028 Sheave WDRIM (48" ..coouicimeeiriinnaas 1
1-633926 Stud, Wheel 1/2-20 78V | 1-800521 Screw, HH 3/8-24 x 1.... .
34 | 1413473 Asm, Wheel & Tire (367} 79 | 1-413009-01 Plate, Guard ..........coenne 1
‘ 1-413474 Tire 16 x 6.50-8 (36") 80 | 103-2056 Shield, Trailing....... el
1-613263 Asm, Wheel & Tire (48° & 52") 81 | 1-413510 Clip, LOom 172 ......cocvrererrmerscmscsersnnesneans 2
1-613264 Tire 16 x 7.50-8 (48" & 52"} 82 | 1-413511 Hanger, Drag Shield ....cccccescnimnnniininnenns 2
1-603715 WREBI ..o secree e 2 83% | 103-3442 Battery, Cover (1-543831) W/Decal ....... 1
35 | 242-50 - Nut, Lug 1220 ... 8 84% | 1-543792 wingnut, Nylog 1/4-20..cccireeiinns 2
36 | 321365 Nut, Slotted 3/4-16 ..o 2 85% | 1413541 Trim-Lok, 1/8 X B 1
37 | 1-806800 Pin, Cotter 9/64 x 1-12 .. 2 86% | 103-1098 Stand W/ Trim-LoK ... cvrreeerrereerenrerinnns 1

38 | 1-807264 ' Key, 1/4 X 174 X 2-5/8 ..necvevvicrireeennn _ 87X | 1-543882 Bolt, Hold Down......... i

| 39| 1-413004 Asm, Drive Sheave .....cc.oveeeeeeereennee. 1 88 | 323-7 Screw, HH 3/8-16 x 1 1/4...... w1

40 | 1-603509 Bushing 89 | 103-4881 Sleeve, Bearing ... 2
41 | 1-373034 Washer 90 | 1-807019 . Key, Woodruff 1 x 14 e 2

Exmark red touch up spray paint - P/N 1-850337.
<4 Manual start only.
% Electric start only.
V  Use Pro-Lock (nut type, Part no. 1-840022, 5 ml tube): + Apply antiseize:

= on setscrew threads. = beiween engine crankshaft and pump and blade drive sheave.
* on sheave refaining bolt in engine crankshaft. = between sheave w/shaft and bearing bores and sheave w/drum.
= on sheave retaining bolt on clutch arm. = between pump shafts and sheaves.

9


johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP
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ENGINE DECK GROUP (cont.)

ltem | Part No. Descripticn City. ltern | Part No. Description Qty.
1 | 1-323245 SPHNG cerrasrnrrnerarirenioasessisssssssieasesissnsens 1 38 | 1-403180 Screw, HH 5/16-18 x 1 38 2
2 | 32128-20 Nut, Whizlock 5/16-18 .c.viccurenremveccireinins 20 39v | 1-809056 Screw, SH Shid 5/16-18x13/8............. 2
3 | 3296-29 Nut, Nyloc 5/M16-18 ...cocervcerersisrsnsienssenins 2 40 | 3256-24 Washer, 3/8 SAE ....cooiiiimenneniceneennan 4
4 | 1-613089 Tab, Spring EXtension........cceeeeeeerans 2 41 | 1-413151 KNOB e veeeeercvenr s e sesrmmsmeseeransesaserersensenes 1
5 | 1-603693 Spring, EXtension......ceiiinsnenes 2 42 + 1-323161 SPHNG e e 1
6 | 1-413201-01 Shield, Hydro ................ w2 43 1 103-2085-03  WId, Brake (36"..ccc.coniimnmnsaniirsnsnsvenns 1
7 | 32316 Screw, HH3/8-16 X4 oo 6 103-2004-03  Wld, Brake (48" & 527) ..ccoviiiiiiiiiannnn 1
8 [ 30219 Zerk, 1/4-28 S . vvsverrreeereeee e 2 444 | 103-1965 Valve, Ol Drain. . ceeeccvieeecenrecsiiiinns 1
g | 3223 Screw, SME6-18 X 34 v 4 45 | 103-1966 Adapter, M20-2.5/ 3B NPT .o 1
10 | 1-805005 Washer, Lock 5/16 Heavy ...coveerrieveinees 4 46 | 1-413492 Linkage, Upper Brake ......coveeeeeveemnees 1
11 | 3256-2 Washer, 174 Std .....cccniveinisineeinnisssnnenas 8 474 | 323-23 Screw, HH 3/8-16 x4 172 1
12 | 3290-357 MNut, Whizlock 3/8-16......cvcmniemsiiieeinas 15 ® | 323-16 Screw, HH 3/8-16 X & ererceeeeee 1
13 | 1-323195-01 Spacer, Shield. ..o iane 4 484 | 3296-39 Nut, Nyloc 3/8-18....civeeiierersrnnnienneiinns 2
14 | 1633102 Bearing, Side Flange.....c.c..cccccceeeiievicenans 2 ® | 3296-39 Nut, Nvloc 3/8-16 ... 1
15 | 1-323197-01 Spacer, Shield............ et 49 | 103-1148 Rod, Drive LEVEr .. vrrennseerenneass S 2
16 | 1-603737 Bolt, Neutral Retum....... el 50 | 323-8 Screw, HH3/8-16 x 1 1/2. e, 2
17 | 103-0265 Spring, Neutral Return ...... e 51 | 103-1167 Joint, 3/8 LH Ball End .cevvevvevreeeireereens 2
18 | 1-603735 Bushing, NYIOR ... rnianinescarssinneas 2 52 | 103-1166 Tube, Pump Link Spacer .........coeeeenes 2
19 | 3219-2 Nut, Hex 5/18-24 .....vecirerescrrniscrsecranas 7 53 | 3220-16 Nut, Jam 3/8-24 LH...ov.vre.- . 2
20 | 1-303105 YOKE covrersriiriiriesesinnmsrsrnesnemnissnesasrasasnnnns 2 544t 323-16 Screw, HH3/B-16 X 4o 1
21 | 1-808280 Clevis Pin, MG X 1 e 2 »® | 32323 Serew,3/8-16 X 4 12 et 1
22 | 1-806003 Hairpin, Cotter......cciominiincieeeeeene. 5 55 | 1-303020 Grip, LBVEr ...t 1
23 | 3220-2 Nut, Jam 5/16-24 ..ovrerrerrnrnineirnirenescnsnns 2 56 | 323-9 Screw, HH3/8-16 X1 34 o 2
24 | 1-413350 Rod, Control.......erercveem e 2 57 | 3234 Screw, HH 3/8-16 X 3/ cerrecrvreviiiinaens 3
25 | 1-412203-01 Wi, CranK......cccvncrinnresersnssrirenssessonies 1 58 | 103-3495 Lever, Park Brake
26 | 1-633131 Yoke, Brake Linkage ..... - {1-412501-03) W/DeCaIS cvvureerrsrisrsranannes 1
27 | 3256-23 Washer, 5116 SAE..... e T 59 | 1-414504 Asm, ParkBrake Bracket (1-412502-03)
28 | 1-803676 Swivel, Short.....ooieeeciccrsernas e W/BUSHINGS .oocvcereereersrmernssasnceresnsasnineas 1
29 | 1-800016 Bolt, HH 5M16-18 x 1-1/4 Tap..cvrrciniines 2 60 { 1-413347 Sleeve, Bushing..... 2
30 | 1-413489 Linkage, Lower BraKe ......c.ccccvvvneeivniens 1 61 | 1413344 Bushing, Pivot............... e
31V | 1-803022 Setscrew, 5ME-18 X 5/8...cvrircricireeirenans 2 62 | 32310 Screw, HH 3/8-16 X 2...cccoerrisnsanirnenans 1
32 | 103-1180-01 WId, AmnLH .o 1 63 | 1-414508 Bellcrank, W/ Bushings ......cccvnvineirnisnins 1
33 | 103-4796-01 WId, Amm RH..oome s 1 64 | 1-303548 Bushing, PIstiC ...oivieerirersesnenrinviseensinns 1
34 | 3218-3 Nut, JBM 3816 ..o icee i 1 65 | 32128-21 N'ut, Whizlock 3/8-16..ccceieercniricrinannins 1
35 | 3226 Screw, HH 5M6-18 X 1-1/4 e 3 66 | 103-2399 Pin, Clevis Spring 3/8....ciomnnn. 1
36 | 32725 67 | 3218-2 Nut, Jam 5/16-18 ....ccccccvnnniiciirannirisens 2
37 | 1-603903

Exmark red touch up spray paint - P/N 1-850337.
v Use Pro-Lock nut type, Part No. 1-840022 (.5 mi tube) on shoulder bolts & setscrew threads.

Use a Teflon Pipe Sealant or equivalent on pipe threads.

+
< Manual start only.
%  Electric start only.
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ENGINE DECK GROUP (cont.)

OIL DRAIN
44

B
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ECS UPPER HANDLES and CONTROLS

ltem | Part No. Description Qty. ftem ] Part No. Description Qty.
1 | 1-303020 GliP e cceeeereermrrasrrsmmrsasrrecrearm s ar sreanmesseen 1 38 | 322-10 Screw, SME-T8 X 2. 2
2 | 1414234 Asm, Lever (1-412295-03) W/Grip.......... 1 39 | 1-603716 Washer, Friction DiSc....cceccveicveeevviinns 1
3 | 32564 Washer, 38 Std . 2 40 | 1-323244 Washer, Friction......c..coecocieececciinn 2
4 | 323-11 Screw, HH 3/8-18 X 2-1/4 .covvorvrene 1 41% | 103-2457 Asm, Console (103-0546-03)W/ Decals .. 1
5 {3229 Screw, HH 5M6-1Bx 1 3/4 ...covvecreevirenn 2 < | 103-2458 Asm, Consocle (103-0546-03)W/ Decals .. 1
6 | 3296-39 Nut, Nylog 3/8-16 ......ccourevmenrne .1 42 | 1030773 Wid, Speed Shiff......ccccevcrmmirrnrnirircnnene
7 | 1-806003 Hairpin, Cotter....ovenerioniinecnieens 3 43 | 103-0423 Knob Nyloc 3/8-16.......
8 | 103-11458 Link, Blade Engagement..........cociveveneene. 1 44 | 3296-29 Nut, Nyloc 5/M16-18.........
9 | 1-413279 . TumbuCKIG ... 1 456 | 1-323245 Spring, Compression
10 | 32177 Nut, HeX 3/8-16....ccomvvrimrvrrsreranirensannne 1 46 | 3256-23 Washer 5/16 SAE ... ceereeenieae 5
114 | 103-1566-03  Wid, OPC Lever LH..vvcricrenireiranee 1 47% | 321-3 Screw, HH 1/4-20 X 5/8..c.ceviceceeceecee 10
12V | 1-803322 Setscrew, 5M16-24 X 5/M6...coceirvciiirininin 2 < | 3213 Screw, HH 1/4-20 X 5/8..cooeveeeee 12
13 | 1-303365 Bushing, NyloN ..o nvenssrvensiiiens 2 48 | 1413225 Rod, Speed Control ...ovevcveieeeeeeeeeeeneae 1
14 | 103-0769-03 WId, OPC Lever Axle ....eoeececveeensies 1 49 | 3220-2 Nut, Jam 5/16-24 .....cocenrvrericmecceireniaeas 1
15 | 1-303363 Spring, Opc Extension .. | 50 | 1-303105 YOKE cvvrraeerensssicssnassnsssrisnnrssnspessssmssnssane 1
164 | 103-1567-03 WId, OPC Lever RH............. | 51 | 1-808280 Pin, Clevis /16 X T viemnmniiininenins 1
17 | 1-807513 Bolt, Carriage #10-24 x /2 ...... i 52 | 103-2107 Cap, Fuel...ievnmarieennnns .
18 | 1-513592 Knob, Red Throtlle.....cccneiininniennnn 1 53 | 103-2893 Asm, Fuel Tank W/FIHING ..o ccoreveeernene 1
19 | 1-633696 Cable, Throtllg ..o cinsnicnnsnmisnnienins 1 54+ | 1-633023 Stud, Fugl Tank ...oorvveeee e 2
20 | 3296-2 Nut, Nyloc #10-2d ......coveerecrereccsnseneneanane 2 55 | 1-633349 Spring, Fuel Tank «....cceceee e 2
21 | 103-0770-03 WiId, ECS Upper Handlg.....c..ccceerivennsrens 1 56 | 1-805005 Washer, Lock 5/16 Heavy ..c.cocvev e ennenee 2
22 | 103-0815 Grip, Handle Bar ....c.cmiicnnmmenninsmnine 2 57 | 322-3 Screw, HH 511618 x3/4 .ot 2
23 | 1413152 Bearing .....coieeviinecrrnsressnirntcsnanniesseneees 4 58 | 103-1796 Cable, Choke....cirevreeee e e 1
24 | 103-2466-03 Lever, Drive LH..voiiccremeersniierssniien 59 | 103-1797-01 Bracket, Choke Cable.......ccco e
25 | 103-0027 Bushing, Drive Lever....comiieerennenn 2 60 | 1-303077 Clamp, FUg! LINE.. . ce e ceeecnenee 4
26 | 32114 Screw, HH 1/4-20x 2 3/4 ..... ) 81 | 1-603955 Hose, Fuel Line 6" ....oveeececeeeeccees 1
27% | 32128-33 Nut, Whizlock 1/4-20............ .12 62 | 1-603770 Valve, Fuel......... eeeerraneneeeren s e e ree s i
4 | 32128-33 Nut, Whizlock 1/4-20..... .14 63 | 1-303022 Hose, Fuel Ling 8.5 ..o 1
28 | 103-0464 Pin, Spring 178 X 12, s, 2 64 | Kawasaki PN 41019-1055 Filter W/8” Fuel Line..... 1
29 1 3256-22 Washer 1/4 SAE ..o 10 65 | 329647 Nut, Nylog 5/16-18 Thin .....c.ecevervevrevreae 2
30 | 1-303435 Washer, Spring Disc 1/4......cocccviiinnnenne 6 66 { 1-303287 Tie, Cable 5 12 e, 1
31 | 103-1371 Asm, Thumb Latch RH (Shown)............. 1 67 | 103-2513 Asm, Drive Lever RH ..vvevvrveerecerrenreceen 1
103-1372 Asm, Thumb Latch LH {Not Shown)....... 1 103-2514 Asm, Drive Lever LH ..o venniiinnennns 1
32v | 103-0235 Screw, HH 1/4-20 x 1-1/8 W/Nylon......... 2 68 | 103-2463 BalloiNt...coereriieensereeirsssiansanssssisenssesnes 2
33 | 103-2465-03 Lever, Drive RH ..o 1 69 | 103-0503 Bracket, Shifter Slide .....c..ovviicrrininnenn 1
34 | 3260-357 Nut, Whizlock 3/8-16....... oo 4 70 { 103-0480-03 Bracket, Opc AXIE e vicvcniinmnieniend 1
35 | 98-5975 Washer, Spring Disc 3/8.......ccccoeveerreenes 4 71 | 3218-3 Nut, Hex 3/8-24.....ccciviiieciniiicnniicinninne 2
36 | 3236 Screw, HH 3/8-16 X 1o 4 72V | 103-2605 Fitting, Fuel Bulkhead W/Strainer........... 1
37 | 3220-3 Nut, Jam 3/8-24
Exmark red touch up spray paint - P/N 1-850337.
v Use Pro-Lack nut type, Part no. 1-840022 (.5cc tube) on setscrew threads, on thumblatch screws and on fuel fitting.
+ Use Pro-Lock retaining type, Part no. 1-840023 (.5cc tube) on inside of bore of OPC hub and on fuel tank studs,
where studs are inseried inio tank.
4 Manual start only.
% Electric start only.
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ECS UPPER HANDLES and CONTROLS
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ELECTRICAL GROUP

ltem | Part No. Description Qly.

1 1-543070 Swikch, Ignition ........cccecevenneen 1

1-603511 Key, Ignition......coimreine. 1

103-2106 Key, Exmark LOGO ...ocveeerreers 1
2 | 1-303335 Tie, Plastic Large.......ccacerennn. 2
3 321-3 Screw, HH 1/4-20 x 5/8.......... 2
4 | 3296-42 Nut, Nyloc 144 20 ..o 3
5 | 1-323442-01 Bracket, Fuse .....coovvecreereen. 1
6 | 1-816001 FUSE, 20A e 2
7 | 3214 Screw, HH 1/4-20 x 3/4.......... 5
8 | 1-613198 ModUlE cevcecierceanrncersanans 1
9 | 3256-22 Washer, 1/4 SAE ..

10@ | 103-2006 Harmess, Wiring....
11 | 1633306 Cable, Solenoid/Starter +....... 1
12 | 32128-33 Nut, Whizlock 1/4-20..............
13 | 1-603480 Cable, Battery +...........

14 | 4-513075 Switch, 12V Solenoid...

15 | 1-543393 Insulator, Solenoid +..............
16 | 1-603727 Clip, LOOM e 1
17 | 1-543391 Insulator, Battery + .....

- 18 | 1-303287 Tie, Cable....uvrriererrire v
19 | 1-413540 Battery Cable......cccvvrvivniennn
20 | 1-543390 Insufator, Battery - ...veviive
21 | 103-0293 Battery, 12V MNFLD
22 | 321914 Nut, Hex #10-32 ......

23 | 32534 Washer, Lock 5/16...
24 | 3220-2 Nut, Jam 5/16-24......
25 | 325317 Washer, Lock 3/16...
26 | 3256-2 Washer, 1/4 Std...c.coviieiinnnis
27 | 1-833181 Plate, Tapped ..o,
28 | 103-0498 Mut, Ignition Switch..
29 | 1-513051 Switch, N.O. e 2
30 | 1-633111 Switch NO/N.C. ..coovrviiirnens 1
31 | 1-513152 Switch, N.C....covmreecr e, 1
32 | 3200-500 Screw, PPH #10-24 x 5/8 ...... 8
® Use dielectric grease on all electrical connectors.
ltem | Part No. Description Qty.
1 3290-500 Screw, HH#10-24 x 5/8......... 8
2 | 1-513051 Switch, N.O. ..... e d
3 | 1-633181 Plate, Tapped...... e &
4 1-303287 Tie, Cable 51/2.......oeeveeeceres 5
5 1-323229 Clip, Loom 3/8 ..o, 1
6 103-2005 Harness, Witing .....cocvee e 1
7 1-805004 Washer, Lock 1/4 Heavy........ 1
8 | 1-323430 Module, Interlock.....cceevvveeneees 1
g | 320642 Nut, Nyloc 1/4-20..... v 1
10 | 3256-22 Washer, 1/4 SAE..... e 1
11 | 3214 Screw, HH 1/4-20 x 3/4.......... 1
12. | 1403121 Switch, OnfOff ...ovccnvininnins 1
1-603511 Key, [gnition........ccoeeeveine 1
103-2106 Key, Exmark Lego ..
13 | 3256-14 Washer, #10 Std........ccorrreeren
14 | 1-303335 Tie, Cable 7 5M6...ccccvariiirnne
15 | 103-0498 Nut, Ignition Swiftch.
16 | 1413510 Clip, Loom 1/2 ........
i7 | 33114-016 Screw, HH M8-1.25 x 16mm.. 1
18 | 33113-016 Screw, HH M6-1.00 x 16mm.. 1
® Use dielectric grease on all electrical connectors.
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WIRING DIAGRAMS

15 & 17 HP KAWASAKI

—C3]

SAFETY INTERLOCK MODULE
oRMcE
S o
caEm
RED
RED
SUK

BLACK
BROWN

CONNECTGRS ARE VIEWED FROM WRE END

17 HP KAWASAK] ELECTRIC START

BARK BRAE SYATCH
NG,
BGNE ., BLAX
ENGINE SOLENOD == MOLET
GROUND Qo= TR —
i SOLENOD +  Qra—

CONNECTORS ARE VIEWED FROM WIRE END
N.C.= NORMALLY CLOSED
N.C. =NORMALLY OPEN
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DECALS

Item | Part No. Description Qty. ttem | Part No. Description Qty.
1 | 103-2242 Decal, ECS Instruction LH......cccccevvreenee 1 16 | 1-413214 Decal, Tracking....cearervesrerrassmasreersnnns 1
2 | 103-2243 Decal, ECS Insfruction RH.....cccccevmreneas 1 17 | 1-553049 Decal, Mower DecK......cccecvvvereenvievnsonns 1
3 | 1-303520 Decal, Trivamtage ...ccoeeeeiiecnnnenivennnne 1 18 | 1-323411 Decal, Commercial 36
4 1 103-1077 Decal, Bolt Torque ..o, | 19 | 1-403131 Decal, Commercial 48
5 | 1-303508 Deical, Discharge Warning......coveeneeanen 1 20 | 1-403132 Decal, Commercial 52
g | 1-413421 Decal, Indicalor........oocmemrercnsinecenrie 1 21 | 1-403143 Decal, Sulky Waring.........cccececcovmriernn,s
7 | 1032103 Decal, Park Brake ..o, 1 22% | 1-513747 Decal, Battery. ... voeeirrciiisinieininnes

g% | 103-1976 Decal, Ecs Console.....covumreiiemeesiones 1 23 ] 103-4935 Decal, Drive Wheel Release ......c.ccoeeenn 1

9 | 1-523552 Decal, Hydraulic Tank.......coevriesvervienses 1 24 | 98-5954 Decal, Missing Cover (36™....uvvvecvereenne, 1
10 | 103-2939 Decal, Tthp Model........covinicmranniinnen 1 98-5954 Decal, Missing Cover (48" & 527) ........... 3
11 | 103-1798 Decal, Throtle.......cevvennricereirrnriseiinnan 1 25 | 1-413206 Decal, Belt Routing (36™).-.ccevvvceeccrvnean 1
12 | 103-1983 Decal, EXmark Logo. ..o 1 26 | 1-413327 Decal, Belt Routing (48" & 527 .............. 1
13 | 1-303517 Decal, Belt Drive ...ccoccvveereiniiinnneieninies 1 27 | 1-403005 Decal, Danger. ... e ereeereecerreneeesins 2

1441 1031977 Decal, Ecs Console....ovvvminmrcnssenrsennias 1 103-2461 Decal Kit

15 | 1-513746 Decal, Mufler.......oo e erees e 2

< Manual start only.
% Electric start only.
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ECS UPPER HANDLES and CONTROLS
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HYDRAULIC GROUP

ltem | Part No. Description Qly. ltem | Part No. Description

1 | 1-603991 Fitting, Straight Connector........ccoceeue...... 4 15 | 1034019 Asm, Case Drain Hose .......ococomieiveeneee
1-603919 16 | 1-513211 Element, Off Filter....coccciueven
1-603992 A | 1-523541 Element, Oi! Filter(Winter})

2 | 1-603718 17 | 103-2889 Asm, Filter Head.....cecnrericevcsienncsninienns 1
1-000138 Kit, BEEMNG reverrnrrreermsrresserrannsrescsrarenens 1 103-1912 Adapter, Straight.....c..coeerecnenenviicsnnn: 2
1-000119 Kit, S€al ..ocvervenrariniminisrvenmimiosnen 1-603921 O-RiING -.ecorrenianriinnaiisisrssnissssiirsinses 1

3 | 103-211 Spacer, Hydraulic Tank........cccreeeeerrirens 2 18 ] 321-3 Screw, HH 1/4-20 X 5/8....cccvimieeriiinreane 2

4 | 32128-33 Nut, Whizlock 1/4-20.....ccccveiiniiineisiinnns 2 19 { 1-805004 Washer, Lock 1/4 Heavy.......cccvvecenienane 2

5 | 1-803990 20 | 103-4611 Pump, Hydro......cccoiinennonicciicininsansc 1
1-603920 103-2664 Kit, Input Shaft 10A ..o 1
1-603992 94-6922 Kit, Thrust Bearing 10A .... et

8 | 103-1799 103-2666 Kit, Cylinder Biock 10A .oeiceeiiieeereae 1
1-603921 105-6184 Kit, Qverhaul Seal ........ccvvminspornneinninns i

7 | 103-1802 21 | 321-15 Screw, HH 1420 x 2 1/2...ccervvvrnnernes 2
1-603921 L0711 SN 22 | 103-2859 Hose, Charge ...o.ovcvveeeeeececeeeeee s 1

8 | 1034247 Pump, Hydro......ocecever e ceeeerennn 1 23 | 103-1807 Elbow, 45° ..o srinrccr e e 1
103-2664 Kit, Input Shaft i0A........cc e 1 1-603921 O-RiNG cveerrrienriissessrnsasssessserasasesserress 1
94-6922 Kit, Thrust Bearing 10A........c.coeeeennenee ot 24 | 3256-22 Washer, 114 SAE ... 2
103-2666 Kit, Cylinder Block 10A....ccooveeiiieeeees 1 25 | 103-1988 Clamip, Hose 1118 oo 3
105-6184 Kit, Overhaul Seal....cccceceercee e 1 26 | 103-1718 Clamp, Hose 17/32 ..o crrrereernreeeees 3

9 | 3290-357 Nut, Whizlock 3/8-16...c.eceeiee e 4 27 | 103-1801 Adapter, Straight.........oocieinrnrinieenen 1
10 | 3256-3 Washer, 5/16 Sid ......ccccceun.. 8 1-603921 O-RING ..viiriereirerenriranens were 1
11 | 3237 Screw, HH 3/8-16 X 1-1M4 .ovvviivicicennninns 4 28 1 103-1948 Cap, Hydraulic REServoir .......ccoovceeeernee 1
12 | 1-613034 Hose, HYdro......ccveenmnninnnncnnniinnns 2 28 | 103-1949 Gasket, Reservoir Cap...coomieennna 1
13 | 1-323241 Hose, HYdro ... snresnsesens 2 30 | 103-1947 Asm, Reservoir WDecal......coueereeeernieenne 1
14 | 103-3914 Asm, Charge HOSE....ccceviicieeieverecerreens 1

Exmark black touch up spray paint — Gloss black.
A Use only for aperation below 32°F (0°C).
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HYDRAULIC GROUP
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NOTES
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SERVICE RECORD

Date

Description of Work Done

Service Done By
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SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z® LAZER Z° HP
LAZER Z° XP LAZER z® CT
TURF RANGER® VIKING HYDRO
TURF TRACER® TURF TRACER® HP
METRO® METRO® HP
ULTRA VAC" ULTRA VAC" QDS
GRASS.CATCHER MICRO-MULCH ™ ACCESSORY
SELF STEERING SULKY
EXMARK MFG. CO. INC. (407) 2236300

INDUSTRIAL PARK BOX 808 FAX (402) 223-5489
BEATRICE, NE 68310
ALL RIGHTS RESERVED PRINTED IN U.S.A.
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